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1. FTENIKOI OPOI / GENERAL CONDITIONS

To moToTroINTIKG QUTO €ival TO aTTOTEAECHA TNG OOKIUAG TNG NXOHOVWTIKAG IKAvOTNTAG £VOG DOMIKOU
oToixeiou. TMeplypa@el avaAuTIKG TO QmOTEA(EONATA TNG OOKIUNAG TTOU £YIVE OTO CQUYKEKPIUEVO DOKIUIO
dopikoU aTolxeiou Kal TTpoadiopidel TNV NXOUOVWTIKA TOU IKAVOTNTA UE £Va JOVOTIO UEYEDOG.

H Sokiur NG NXOMOVWTIKAG IKAVOTNTAS £yive 01O EpyacTtipio ApxITekTovikhg TexvoAloyiag Tou TuApaTog
ApxXITEKTOVWY cuppwva pe TiIg diadikacies Tng Y.A. KA/G79/22.8.96, ® E K. 826, 1exog B’, dapbpo 1,

TTapdypa@og 2 Kal HETA aTTO OXETIKES EYKPITEIG Twy apuodiwv opydvwy Tou ApigToTeAgiou MNavemmoTnuiou
Oeocoalovikng.

To amotéAeopa NG SOKIUAS aPOpda ATTOKAEICTIKA TO JoKipio TTou ¥pnoipotromnenke. MNa va amodidel éva
QOKIlIO TIG IBIEG TINEG PE QUTEG TToU BidovTal aTo QUAAO aTTOTEAEOUATWY, Ba TTPETTEl va gival OpoIo TO00
Qo AToYn KATaokKeung 600 Kal amd dmoyn eQAPUOYAS WE TO Dokillo TTou Xpnolgotroifénke. Kdbe
dlagopoTroinon, E0TW Kal PIKEH, TTOPEi va odnynael ot dIaPopETIKA aTTOTEAECUATA.

H dokiur TTpayuaToTToINOnKE CE EPYACTNPIAKEG CUVBNKEG, WOTE VA TTPOKUWEI N TTPAYHATIKI) NXOMOVWTIK)
IKavOTNTA TOU JOKIMiou. Ze TTEPITTTWON EQAPHOYNG TOU KATW atmd GAAEG CUVBNKES WG TTPOG TIG TTAEUPIKEG
peradooelg, o Aeiktng Hyopeiwong 1Tou divel To maTotoinTikd SoKIUAG PTToPEl va peiwdei, 1diaitepa av Ta
TTAEUPIKG Xwpiopata £XOuV ian 1 MIKPOTEPN NXOHOVWTIKA IKavOoTNTa.

To EpyacTtipio diatnpei 1o dIKAIWPG va XPNOIPJOTIOIEl TQ ATTOTEAECUATA TWV OOKIUWY GE ETTIOTNHOVIKES
Odnuooleloelg, ETTIOTNUOVIKEG QVAKOIVWDOEIG, E£PEUVNTIKEG Epyacieg, KaBWG kal kABe egidoug avdaloyeg
EPYOOIEC KABAPA £MIOTNHOVIKOU 1 EPEUVNTIKOU XAPAKTNPA, XWPig va avapEpel To Ovopa Tou AvaBetn 1
TOV TUTTO TOU TTPOIOVTOG.

This test report is the result of a laboratory test of the sound insulation properties of a building element.
The results obtained from measurements on the specific building element are presented in detail, and a
single figure rating for its sound insulation properties is calculated.

This sound insulation test was performed by the Architectural Technology Laboratory of the School of
Architecture, in accordance with the procedures of the Y.A. KA/679/22.8.96, F.E.K. 826, part B, article 1,

paragraph 2 and after the appropriate approvals by the administrative authorities of the Aristotle
University of Thessaloniki.

The test result reflects exclusively on the properties of the specific test specimen. The tests have taken
place under laboratory conditions, so as to obtain the actual sound insulation properties of the test
specimen. Under different mounting conditions involving flanking sound transmission, the Sound
Reduction Index might be reduced, especially if the flanking partitions have equal or inferior sound
insulation properties.

The Laboratory maintains the right to use the test results in scientific publications, scientific papers,

research reports, and any other kind of studies of purely research or scientific nature, without revealing
the name of the Client or the type of the product.

2. AIAAIKAZIEY / PROCEDURES
2.1 Eo@appoldpeva Mpodtutra / Applied Standards

DIN EN ISO 140-3:2005, Acoustics — Measurement of sound insulation in buildings and of building
elements - Part 3: Laboratory measurements of airborne sound insulation of building elements

DIN EN ISO 717-1:2006 Acoustics — Rating of sound insulation in buildings and of building
elements - Part 1: Airborne sound insulation (ISO 717-1:1996 + AM1:20086);
German version EN ISO 717-1:1996 + A1:2006
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2.2

EA - 2/17: 2009
EA Guidance on the horizontal requirements conformity assessment bodies for notification
purposes

Kavoviouog (EE) apiB. 305/2011 tou Eupwrdikol KoivoBouhiou kal Tou ZupBouAiou yia 1n
BECTTION EVAPUOVIOUEVWY OPWY EUTTORIAG TTPOIOVTWY TOU TOPEX TWV BOUIKWY KATACKEUWY

DIN EN 14351-1:2010

Windows and doors — Product standard, performance characteristics —

Part 1: Windows and external pedestrian doorsets without resistance to fire and/or smoke
leakage characteristics;

German version EN 14351-1:2006+A1:2010

DIN EN 1279-5:2010
Glass in building — Insulating glass units — Part 5: Evaluation of conformity;
German version EN 1279-5:2005+A2:2010

DIN EN 13241-1:2004

Industrial, commercial and garage doors and gates — Product standard —
Part 1: Products without fire resistance or smoke control characteristics;
German version EN 13241-1:2003

Aladikaoia Aokiung/ Test Procedure

To Dokiyio £papuooTnke oToug BaAdpoug Jokipwy amd Tov AvaBérn. H dokiur uAotroirBnke
oupowva pe TIg dladikacieg TTou KaBopilovTal oto TpoTtutto DIN EN ISO 140-3:2005, Acoustics —
Measurement of sound insulation in buildings and of building elements - Part 3:Laboratory
measurements of airborne sound insulation of building elements.

Na Tov TTpoadiopiopd Tou Agiktn HYoueiwong R xpnaIuoTroinenke n axean:
R = L;- L,+10log (S/A) oe dB &trou:

Li: n p€on o1dBun nxnTikAg Treong 0710 BAAQUO exTTONTING Ot dB

Lo: n yEéan otdBun nxNTIKMAg Trisor]g oTo BdAapo AAyng oe dB

S: n em@aveia Tou SoKIPiou 0 M

A: n nxoatroppo@non Tou BaAduou Awng TTou TTPOKUTTITEl ATTO T OXEoN:

A=0.163 (V/ T) ge m* étmou:

V: 0 6yKoG Tou BaAdpou Afync oe m®
T: o xpovog avtixnong Tou Bakdapou AfWng e s

Xpoévog avrixnong: Ta tov Tpoadiopioud Tou XpOvou avTAXNOoNG TTRAYUATOTTOINBNKAV UETPHOEIG
o€ 6 DIAQOPETIKEG BETEIG MIKPOPWIVOU.

©opuBog Baboug: Acv aTraitrBnke Si6pBwan yia To B6puRo Baboug

Ta amoteAéopara NG dokIuAg oTIg Jwveg auxvoThTwy armd 100 péxpr 3150 Hz (o€ TPITOOKTGREG)
Xpnoigotromenkav yia Tov TTpocdiopiohd Tou ZtaBuiopévou Aciktn Hyopegiwong tou dokipiou
oUuewva pe To TpoTutro DIN EN ISO 717-1:2006.

The test specimen was mounted in the test room by the Client. The test took place under
laboratory conditions, according to DIN EN ISO 140-3:2005, Acoustics — Measurement of sound
insulation in buildings and of building elements - Part 3. Laboratory measurements of airborne
sound insulation of building elements.
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In order to calculate the Sound Reduction Index R, the following equation was used:
R = Ls- Ly+10log (S/A) in dB where:

L, the average sound pressure level in the source room in dB

L,: the average sound pressure level in the receiving room in dB
S : the area of the test specimen in m?
A : the equivalent sound absorption area in the receiving room given by the equation:

A=0.163 (V/T)inm® where:

V: the volume of the receiving room in m*

T: the reverberation time of the receiving roomin s

Reverberation time: The reverberation time was measured in 6 microphone positions.

Background noise: No background noise correction was required.

The test results in the frequency bands from 100 to 3150 Hz (in third octaves) were used to
calculate the Weighted Sound Reduction Index of the test specimen according to DIN EN ISO 717-

1:2006.

2.3 Xpnoigotroloupevog e€omAiopog / Equipment used

fuokeun / Apparatus Tomog / Type | KaragkeuaoTrig / Manufacturer | Kwdikég / Code
Noise level analyser Nor 840-2 Norsonic EQ-C013
Microphone preamplifiers Nor 1201 Norsonic X001, X002
Microphones Nor 1225 Norsonic X-C005, X-C006
Rotating Microphone boom 3923 Bruel & Kjaer EQO017
Dodecahedron loudspeaker Lab-1217 Roister EQO019

Amplifier POA-4400A Denon Z1

Epyaatiipio Apxitektovikig Texvohoyiag - TuApa Apxitektévwy Mnyavikwy - MoAuTeEXVIKR ZXoAR A.M.0
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2.4  Odlauol Aokipwy / Test Rooms

O1 6dAauol doKIUwY gival KATAOKEUATHEVO!
gUUQWVA JE TIS OTTAITACEIS TOU TTPOTUTTOU
DIN EN ISO 140-1:2005* / The test rooms
meet the requirements of the DIN EN ISO
140-1:2005* standard.

* EN ISO 140-1:2005 Acoustics—Measurement
of sound insulation in buildings and of building
elements — Part 1. Requirements for laboratory
test faciliies with suppressed flanking
transmission.

ARePaiotnra / Uncertainty

1.Zuvduaopévn / Combined

o
Rw 0
C ' 0,25
Cir 0,77
2 Aigupupévn / Expanded

g
Rw 0
c 0,50
Cir 1,54

AlaoTdaoeig avoiypatog dokipiou/
Test opening dimensions: 1500x1250 mm

Oykog Oaidpou ekTTOUTIAS/
Source Room Volume: 56 m

‘Oykog @aiduou Arfyng/
Receiving Room Volume: 51 m®

Hxog dokiung/Test noise: Pol B6pufog
/Pink noise

®iATpalFilters: TpiTookTafikd / third octave

e
—s— 128
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3.1 Tlepiypaen) / Description

Mpoidv/Product: Qupa acealciag / Security door

KaraokeuaaTtrig/Manufacturer: Kupiakidng M & ZIA O.E. / Kiriakidis P & Co

AvaBétng/Client: Kupiakidng M & ZIA O.E. / Kiriakidis P & Co

Mie0Buvon/Address: 6° xAu. @eo/vikng-QpaiokdoTtpou, T.K. 57013, TnA. 2310 685665,

daf: 2310 785651, E-mail: info@artist.com.gr/ 6" kim.
Thessaloniki-Oreokastro, T.K. 57013, TnA. 2310 685665, dat:
2310 785651, E-mail: info@artist.com.gr

Eykardotaon/ Installation: Kupiakidng M & ZIA O.E. / Kiriakidis P & Co

Ovopaagia Trpoidvrog/Product name: ©Upa aogaieiag / Security door

Huepopnvia apaywyrig/Production date:  25/08/2014

AiaoTdoeig dokipiou/ Sample dimensions: 2000 x 1000 mm

3.2 Karaokeuny / Construction

Oupa ac@ahisiag ToTroBeTNPEVN cUpPWva pe To TTpdTUTTO DIN EN 1SO 140-3:2005, Acoustics — Measurement

of sound insulation in buildings and of building elements - Part 3: Laboratory measurements of airborne sound

insulation of building elements.

ATtroTeAeiTan amro:

- AimrAR Bwpdkion pe éva yahBavidé arodAivo @UAAo Traxoug 0,8 mm amd tnv e€wrepik TAEUpd Tng
moptag Kal yuhBavidé arodAiveg kdBeteg veupwaoelg 0,8 mm amd v eowTepikn TAeupd. EmmiAfov
yaABaviZé atodAivo @UAAO aTrd TNV E0WTEPIKR TTAEUpd, TTdxoug 0,8 mm.

- Moévwaon meTpoBdupaka avdpeoa ota duo argdAiva UAAT

- ArodAivn kdoa Taxoug 1,5 mm

- Kuhodokég o1o KdTWw PEPOG TOU PUAAOU

- PuBuilépevog avepoppakTng

- 16 onueia kAeidwpaTog

Security door, installed according to DIN EN 1SO 140-3:2005, Acoustics — Measurement of sound insulation in

buildings and of building elements - Part 3:Laboratory measurements of airborne sound insulation of building

elements standard.

The system is made of:

- Double security with a galvanize steel layer of 0.8 mm thickness from the outer side of the door and
galvanize steel vertical girders from the inner side. Furthermore, a galvanize steel layer from the inner
side 0.8 mm thickness.

- Insulation of rockwool between the two steel layers.

- Door frame 1.5 mm thickness.

- Hollow at the down side of the layer.

- Adjustable windbreak.

- 16 locking points

3.3 Ameikovion / Drawing
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Opiddvria Topur / Horizontal section

*Ta oxédia eToiudoTnkav améd Tov Avadétn / The drawings have been prepared by the Client.
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4. ATIOTEAEZMATA AOKIMHZ / TEST RESULTS

O1 Tipég Tou AcikTn Hxoupgiwong Aspdgpeptou Hyou Tou dokiyiou didovTal OTo ETTICUVATITOUEVO BIAypapua
ot oeAida 8 og ouvaprtnon pe v ouxvotnTa. / The values of the Airborne Sound Reduction Index of the
test specimen are given in the annexed data sheet in page 8 as a function of frequency.

O mapakdarw Ztabuiopévog Aeiktng Hyopeiwong yia edacua cguxvoritwy amé 100Hz wg 3150Hz eiva
arrotéAeopa agloAdynang cupgwva ue 1o TTpoTutro EN ISO 717-1:2006 / The following Weighted Sound
Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation according to
EN ISO 717-1:2006.

Zuppopewaon e 1o MNpoétutro MNpoidvrog / Compliance with the Product Standard EN 14351 -1:2010
AiamoTwBeioa Tipn / Determined value
21aBuiopévog Aciktng Hxopeiwong / Weighted Sound Reduction Index:
Rw (C;Cy) = 26 (-1;-3) dB

Gecoalovikn/Thessaloniki, 02.09.2014

AiamoTeupévo Epyaotripio Aokipwyv / Accredited Test Laboratory E.SY.D. No 704
Kowvotroinuévog ®opéag / Notified Body NB 2326

KAgiw Agaphn / Klio Axarli iAgf AEIGdnG / Vasilios Vasiliadis
KaBnyAtpia /Professor MnxavoAoyog Mnxavikég / Mechanical Engineer
AiguBuvtpia Tou Epyaotnpiou /Director of the Laboratory YmeuBuvog Yootipigng Aokipwv/Test Support Engineer

Epyaotipio Apxitektovikng Texvohoyiag - Turfua Apxitektovwy Mnxavikwy - MoAutexvikr ZxoAq A.M.©
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T



AOKIMH/TEST: A.610.2014 ZEAIAA/PAGE 8/8

Agiktng Hyougiwong GUpeWVa pE To/according to
Sound Reduction Index DIN EN ISO 140-3:2005

Karaokevaotig/Manufacturer: Kupiakidng N & ZIA O.E. / Kiriakidis Ovopaoia poidévrog/Product name: ©Upa acpahsiag / Security door

P & Co Hpepopnvia rapaywyris / Production date : 25/08/2014
AvaBémg/Client: Kupiakidng M & ZIA O.E. / Kiriakidis P & Co OdAapor dokipwv/Test rooms: FW

Eykardoraaorny/ Installation: Kupiakidng M & ZIA O.E. / Kiriakidis P & Hypepopnvia dokiprig/Testing date: 02/09/2014

Co Aiaotdogig dokipiou / Sample dimensions : 2000 x 1000 mm

Nepiypapn Tou dokipiou & tng didtagng toroBémong / Sample & mounting description:

QUpa aopaheiag ToToBeTNEVN oUPEWVA PE To TTpoTuTro DIN EN 1SO 140-3:2005. AtroteAeitan ammé: AnmAr Bwpdkion pe éva yaABavigé atodAivo
@UAAD Trax0Ug 0,8 mm amo TNV eEWTEPIKA TTAEUPA TNG TTOPTAS Kal YaABaviZé aTodAiveg kGBeTeg veupwoelg 0,8 mm aIrd TNV ECWTEPIKT) TAEUPA.
EmmAéov yaABaviZé atadAivo @UAAD aTTé TNV ECWTEPIKT TAEUpd, Tdxoug 0,8 mm. Movwon merpoBdppaka avapeoa ota §uo atadAiva GUAAQ.
Atodhivi kdoa TTaxoug 1,5 mm. KuAoBoKOG aTo KATw pEPOS Tou @UAAOU. PUBpICGPEVOC avepO@PAKTNG. 16 onueia KAEIBWPATOG

Security door, installed according to DIN EN ISO 140-3:2005. The system is made of:  Double security with a galvanize steel layer of 0.8 mm
thickness from the outer side of the door and galvanize steel vertical girders from the inner side. Furthermore, a galvanize steel layer from the
inner side 0.8 mm thickness. Insulation of rockwool between the two steel layers. Door frame 1.5 mm thickness. Hollow at the down side of the
layer. Adjustable windbreak. 16 locking points

S Bokipiou/S test specimen: 2m? = 60
Em@aveiakr pala/Mass per unit: kg/m* =3
Oepuokpaaia/Temperature: 25 C° o .
Zyemkr uypaoia/Relative humidity: 54 % = - ;ggnmUT?;] rgll%(j\?]cgﬁ;:e?:zighti ng curve
V ©@aAGpou ExmropTic/V Source Room: 56 m® =
V @aAdpou Afyng/V Receiving Room: 51 m° s
S TS SERES e, “g‘ 50 |—
__f(Hz) 1,R@ | Rnu(dB) =
50 - e
W | . £
| oU = o
100 [ 186 37,9 <
125 | 21,1 37,2 ~ 40 .
160 207 | 414 5
200 23,2 39,7 w
250 29,3 434 1=
315 | 268 | 465 | I
400 25,4 47 1 = f—'\/
500 | 258 50,8 Z 30 v
630 | 235 | 538 | < + /
800 20,0 545 T
1000 216 55,8
1250 | 238 | 541
1600 | 27,0 53,4 /_/
2000 | 293 55,2 20 | P A o S
2500 | 319 | 859
3150 | 32,1 55,0
4000 30,0 56,8 4 !
5000 | 332 | 527 Q)
=)
Suppépewan pe To Mpérumo  Mpoiéviog / 1 — = :é
Compliance with the Product Standard -
EN 14351 -1:2010 i
AlomoTweeioa Tipr / Determined value
Z1oBuiopévog  Aeiktng  Hyopeiwong
oUPQWVA WE TO OTOTEAEOUATA WETPACEWYV OF 0
BaAdpoug BOKIPWY OF TPITOOKTARES
Weighted Sound Reduction Index 50 100 200 400 800 1600 3150
according to measurement results in test rooms in i
third octaves Tuxvomta / Frequency f (Hz)
Rw (C;Cy) = 26 (-1;-3) dB
Cso.3150 = dB C5o.5mu = dB Cmo__r.ooo = 0dB
Cusoatso = dB Cir50.5000= dB Cirtooso00 =-3dB
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AiguBovTpia: K. AgapAn / Director: K. Axarli
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